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Though the rust was generated on the salt spray test result only in Al,Al5%Mg and Zn15%Al
alloy sprayed coating for 500 hours, rust, blistering, crack did not utilize it by the sealing over 2500
hours. however, colorant a film surface crack. There was no Change on the film surface that
therefore, added and tested the silica sol to produced acrylic resin.

As a result of testing in the 1800 hours combined cycle, Al,A15%Mg 15%Al alloy sprayed coating
epoxy resin 500 hour discoloration blistering. However, the result of adding the silica sol to the

acrylic resin discolored the film surface even in 1800 hours, and the crack could not be recognized.
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